36A3

140B

J13— R 1 (=2 &H7) COVERPANEL 1 (SLEWING & DUMPING )

R BRES R B TR a5 B 1 &R " =
#
%
NO. PART NO. PART NAME Qty DESCRIPTION R/P | FROM ~ UP TO SERIAL NO. | REMARKS
1 36A3 1401 000 W) PANEL 1
2 K710 0108 016 |Fi'ILF BOLT 28 |M8x 16(7T)
4 36A3 1412 000  [hn'— COVER 1
6 36A3 1441 000 [An'— COVER 1
7 5229 1445 000 |7°L—b PLATE 1
8 5229 1447 000 |7°L—t PLATE 1
9 5229 1448 000 [7°L—} PLATE 1
11 3678 1473 000 [¥+vvF CATCH 3 |C-100-A-2
12 H242 0103 010 [+A+LAB SCREW 6 |M3x10
13 F300 0103 001 |FFyt NUT 6 |M3
14 36A3 1415000 [7'F4 vk BRACKET 1
15 F300 0106 000  |FFyk NUT 2 |M6
16 36A3 1416 000 [7°L—F PLATE 1
17 36A3 1418 000 [T'AM% RUBBER 1
18 0350 0140 618 [PW WASHER 1 |6x18%16
19 A300 0106 001 [Fvk NUT 1 [M6
20 A340 0130 602 |740%vk NUT 1
29 36A3 1417 000 [{v¥Yal—4% INSULATOR 1_|F4
30 36A3 1419 000  [4v¥al—4% INSULATOR 1 |F4
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36A3 140B Hh/3— 1 2 (¥—r&%>7) COVERPANEL 2 (SLEWING & DUMPING )
R HRES T E B B 5F =1 @A 5 &
#
%

NO. PART NO. PART NAME Qty DESCRIPTION R/P | FROM ~ uP T0 SERIAL NO. | REMARKS

2 K710 0108 016 |Fi&'ILb BOLT 4 [M8x16(7T)

3 36A3 1408 000 | %)L PANEL 1

5 F301 0108 000  |F}vk NUT 6 |M8

10 36A3 1422 000 |7'54vhk BRACKET 1

21 36A3 1409 000 [Ayh’ ROD 1

22 0350 0140 818 |PW WASHER 3 [sx18x16

23 0523 0108 000 |A$97°EY PIN SNAP 1

24 36A3 1424 000 |7°L—+ PLATE 1

25 K710 0108 020  [F#&'ILb BOLT 2 |[M8x20(7T)

26 5360 1217 000 |#51 "% SPRING 4 |SSRBN20-A

27 A301 0108 001 [vb NUT 2 |m8

28 5360 0216 000  |M)A TRIM 2 |cP-300-BW-3

31 36A3 1431 000 |{vYal—4% INSULATOR 1 |F4

32 36A3 1432 000 |{UYalb—4% INSULATOR 1 |F4
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